
Model 1938 

Ref.-16 8/2004         METTLER TOLEDO       ©Mettler-Toledo, Inc. 2004  Call 800-848-3992  Fax 800-405-6312  aftermarketparts@mt.com / www.MTParts.com 

1938 Display Housing 
Ref. Part Number Description Qty 

1 
2 
3 
 

4 
5 
6 
7 
8 
9 
10 

*13250800A 
A13250900A 
*13298400A 
*13488600A 
*13250700A 
*13250000A 
*13249000A 
*13368100A 
B13297600A 
R0387200A 
*13250400A 

KEYBOARD OVERLAY 
KEYBOARD SWITCH MEMBRANE, 1 X 6 (N.S.) 
SPACER, SWITCH MEMBRANE LAYER (N.S.) 
KEYBOARD KIT (INCLUDES ALL THE ABOVE - REF #1,2, &3) 
LENS, DISPLAY 
HOUSING, DISPLAY 
PCB ASSEMBLY, DISPLAY 
INSULATOR, PCB 
HARNESS ASSEMBLY, INTERCONNECT 
SCREW, 8-32 X 3/8” TRUSS 
END CAP 

1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
2 

 

 
1938 Display Housing  

 

 
 

1938 Base Interior  
1938 Base Interior 

Ref. Part Number Description Qty 
1 
2 
3 
4 
 
5 
6 
7 
 
 

*8 
9 

10 
 
 

11 
12 
13 
 
 

14 
15 
 

16 
 

B13297600A 
A13327500A 
A13253600A 
D12051400C 
C12051400D 
*10268900A 
*13333200A 
R0350800A 
R0350700A 
R0319700A 
*13293700A 
*13257500A 
*13258300A 
*13258500A 
*13258900A 
*13334800A 
*13315500A 
A12233900A 
*12259100A 
*13304200A 
R0256600A 
R0350700A 
R0301800A 
*11985900A 
*13342800A 

INTERCONNECT HARNESS ASSEMBLY 
CONNECTOR, BATTERY SNAP 
FOOT, PLATTER PAD 
SPIDER, 1938-0001 
SPIDER, 1938-0002 & 1938-0003 
LEVEL INDICATOR 
PAD, CENTER 
SCREW, CAP 1/4-28 X 1” 1938-0001 
SCREW, CAP 1/4-28 X 1.5” 1938-0002 
SCREW, CAP 1938-0003 
BATTERY, ALKALINE D-CELL 1.5 VDC 
HOLDER ASSEMBLY, BATTERY 
DIGITAL LOAD CELL, 30 kg 1938-0001 
DIGITAL LOAD CELL, 60 kg 1938-0002 
DIGITAL LOAD CELL, 140 kg 1938-0003 
LABEL, WARNING 
FOOT ASSEMBLY 
SPACER, LOAD CELL LOWER 1938-0001 
SPACER, LOAD CELL LOWER 1938-0002 
SPACER, LOAD CELL LOWER 1938-0003 
WASHER, 1/4” FLAT 1928-0002 ONLY 
SCREW, CAP 1/4-28 X 1” -0001/-0002 
SCREW, CAP 5/16-18 X 7/8” 1938-0003 
LABEL, ASSEMBLY SPEC’S, -0001/-0002 
LABEL, ASSEMBLY SPEC’S 1938-0003 

1 
1 
4 
1 
1 
1 
1 
2 
2 
2 
6 
1 
1 
1 
1 
1 
4 
1 
1 
1 
4 
2 
2 
1 
1 

 

* Part number may have alpha prefix



Model 1938 

Call 800-848-3992  Fax 800-405-6312  aftermarketparts@mt.com / www.MTParts.com  ©Mettler-Toledo, Inc. 2004      METTLER TOLEDO       8/2004 Ref.-17 

1938 Base Exterior 
Ref. Part Number Description Qty 

1 
2 
3 
4 
5 
 
6 
 

*13315500A 
*13250300A 
*13271700A 
*11867000A 
R0350700A 
R0301800A 
*11985900A 
*13342800A 

FOOT ASSEMBLY 
SUPPORT, COLUMN MOUNTING 
CONNECTOR JACK, WALL TRANSFORMER 
CONNECTOR, 9 POSITION Dsub FEMALE 
SCREW, CAP 1/4-28 X 1” -0001/-0002 
SCREW, CAP 5/16-18 X 7/8” 1938-0003 
LABEL, ASSEMBLY SPEC’S, -0001/-0002 
LABEL, ASSEMBLY SPEC’S, 1938-0003 

4 
1 
1 
1 
1 
1 
1 
1 

 

1938 Base Exterior  
 
 

 
 
 
 

1938 Exterior  

1938 Exterior 
Ref. Part Number Description Qty 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 

*13082700A 
*13250500A 
R0387300A 
*13249900A 
R0387200A 
*13250600A 
*13250100A 
R0391100A 
R0354400A 
*13250200A 
R0272300A 
*13250300A 
*13315500A 
*13254900A 

WALL TRANSFORMER, 120VAC/12VDC 
SHOULDER SCREW 10-32 
SPRING WASHER, .265 I.D. 
PIVOT WASHER, NEOPRENE 
SCREW, 8-32 X 3/8” TRUSS 
BRACKET, PIVOT ANGLE 
INDICATOR SUPPORT 
HOLE PLUG, BLACK 5/16” 
SCREW, CAP 10-32 X 1” 
COLUMN, INDICATOR MOUNTING 
SCREW, CAP 1/4-20 X 1.5” 
SUPPORT, COLUMN MOUNTING 
FOOT ASSEMBLY 
PLATTER 

1 
2 
2 
2 
2 
2 
1 
2 
2 
1 
2 
1 
4 
1 

1938 Optional Accessories 
Part Number Description Sales Number 
*13304500A 
*13330400A 
*13304400A 

ADJUSTABLE HEIGHT STAND 
CASTERS FOR STAND KOP 
WALL MOUNT TRANSFORMER KOP 

0924-0036 
0924-0019 
0901-0266 

* Part number may have alpha prefix 


